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NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice. 
There may be alternative versions of this product, please contact us should you require this information.
IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Oil Drainer Mobile 230V
Model No: AK466D
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Parts Information:
Oil Drainer Mobile 230V
Model No: AK466D

Item Part No. Description

1 500/7686 Level

2 500/7685 Name Plate

3 500/7666 Plastic Container

4 500.R08308000 Suction Hose 2M 

6 500/8013 Aluminium Bushing 22 x 24

7 500/8108 Spiral Hose

8 500/8142 Hose Holder 1/4" x 14

9 500/8141 Valve Minisphere 1/4" F/F

10 500/8034 Probe Connection

11 840.V2-M18 O-Ring

12 500/R08309000 Probe Set

13 500/5491 O-Ring

14 500/8035 Probe End (Golf)

16 500/7810 End Coupling 1/8"G 8 x 4

17 500/8062 End Coupling 1/8"G 5 x 3

19 500/7668 Probe, Foraflon

21 500/8069 Probe, Brass

22 500/8050 Nut

23 500/8053 Washer

24 500/8953 Screw M6 x 25

25 500/9125 Electric Pump

26 500/9126 Connection 1"x 1/2"

27 500/9561 Elbow 1/2"G M/F

28 500/8084 Hose

29 500/9128 Connection, 1/4" 6 x 4

30 500/8011 Gauge

31 500/9127 Puffer

Item Part No. Description

32 500/8058 Screw M6 x 10

33 500/9124 Trolley Foot

34 500/7651 Axle

35 500/5966 Wheel, Fixed

36 500/8096 Wheel Boss

37 500/7652 Trolley Backboard

38 500/7992 Trolley Front

39 500/7660 Basket

40 500/8038 Screw M6 x 40

41 500/7679 Screw M6 x 30

42 500/8305 Screw M4 x 10

43 500/8826 Screw M5 x 16

44 500/8281 Core Hitch

45 500/7648 Trolley Handle

46 500/7713 Gasket

47 500/9787 Terminal Kit Board

48 500/9791 Switch, Rocker (Red)

49 500/8304 Screw

50 500/9204 Terminal

51 500/9133 Plate

52 500/8097 Bracket

53 500/7681 Cable with Plug

54 500/7672 Scabbard + Plug

-- 500/8182 Impeller Cover (Not Shown)

-- AK466D.01 Oil Seal (Not Shown)

-- 500.R08535000 Engine Fan Cover (Not Shown)


